



The Society of St. Vincent de Paul Charitable Pharmacy is a fully licensed pharmacy operating on a stand-alone basis and providing prescribed medications at no charge to those low-income individuals who qualify for the pharmacy's services. The pharmacy stocks low-cost drugs for common conditions such as heart disease, diabetes, infections, and other types of illnesses. The Prescription Program is designed to provide up to a 30-day supply per prescription.

Contact

(608)-442-7200

Address

2033 Fish Hatchery Rd
Madison, WI 53725-9686

Hours of Operation

Monday: 11 AM-2 PM
Tuesday: 1-4PM
Thursday: 3-6PM

Note: This list is not an all-inclusive list. If the medication you are taking is not on the list, we still may be able to assist.

<u>GENERIC NAME</u>	<u>BRAND NAME</u>	<u>CLASSIFICATION</u>
benzonatate 100mg	TESSALON	Allergies/Cold/Flu
benzonatate 200mg	TESSALON	Allergies/Cold/Flu
cetirizine 10mg	ZYRTEC	Allergies/Cold/Flu
fexofenadine 180mg	ALLEGRA	Allergies/Cold/Flu
fluticasone 27.5mcg spray	VERAMYST	Allergies/Cold/Flu
fluticasone 50mcg ns*	FLONASE	Allergies/Cold/Flu
hydroxyzine hcl 25mg	ATARAX	Allergies/Cold/Flu
hydroxyzine hcl 25mg	ATARAX	Allergies/Cold/Flu
loratadine 10mg	CLARITIN	Allergies/Cold/Flu
montelukast 10mg	SINGULAIR	Allergies/Cold/Flu
nasonex (mometasone) nasal spray 50mcg	NASONEX	Allergy
singulair for children (montelukast) 4mg	SINGULAIR	Allergy
amoxicillin 250mg	AMOXIL	Antibiotic
amoxicillin 500mg	AMOXIL	Antibiotic
cephalexin 250mg	KEFLEX	Antibiotic
cephalexin 500mg	KEFLEX	Antibiotic
clindamycin 150mg	CLEOCIN	Antibiotic
clindamycin 300mg	CLEOCIN	Antibiotic
dicloxacillin 500mg	PATHOCIL	Antibiotic
doxycycline 100mg	VIBRAMYCIN/DORYX	Antibiotic
fluconazole 100mg	DIFLUCAN	Antibiotic
levofloxacin 500mg	SYNTHROID	Antibiotic
metronidazole 500mg	FLAGYL	Antibiotic
penicillin vk 500mg	V-CILLIN K	Antibiotic
sulfamethoxazole/tmp 800/60	BACTRIM DS	Antibiotic
amoxicillin 250mg	AMOXIL	Antibiotic Treatment
amoxicillin clavulanate 875-125mg	AUGMENTIN	Antibiotic Treatment



azithromycin 250mg	ZITHROMAX	Antibiotic Treatment
azithromycin 500mg	ZITHROMAX	Antibiotic Treatment
cephalexin 250mg	KEFLEX	Antibiotic Treatment
ciprofloxacin 500mg	CIPRO	Antibiotic Treatment
clarithromycin 500mg	BIAXIN	Antibiotic Treatment
doxycycline 100mg	VIBRAMYCIN/DORYX	Antibiotic Treatment
fluconazole 100mg	DIFLUCAN	Antibiotic Treatment
metronidazole 50mg	FLAGYL	Antibiotic Treatment
nitrofurantoin 100mg macrocrystals	MACRODANTIN	Antibiotic Treatment
penicillin vk 500mg	V-CILLIN K	Antibiotic Treatment
acyclovir 400mg	ZOVIRAX	Antiviral
valacyclovir hcl 1g	VALTREX	Antiviral
valacyclovir hcl 500mg	VALTREX	Antiviral
albuterol 90mcg	PROVENTIL 90MCG	Asthma
mometasone 220mcg	ASMANEX TWISTHALER 220MCG	Asthma
mometasone/formoterol 200/5mcg	DULERA 200/5MCG	Asthma
albuterol 0.5% inh	PROVENTIL SOLUTION	Asthma/COPD
albuterol sulfate inhalation solution 0.083%	ACCUNEB	Asthma/COPD
ipratropium bromide inhalation solution (0.02%)	IPRATROPIUM BROMIDE	Asthma/COPD
ipratropium/albuterol 0.5/3mg 3ml vials	DUONEB	Asthma/COPD
levalbuterol inhalation solution 0.63mg	XOPENEX	Asthma/COPD
oxybutynin 5mg	DITROPAN	Bladder
alendronate 70mg	FOSAMAX	Bone Health
calcitriol 0.25mg	ROCALTROL	Bone Health
atorvastatin 10mg	LIPITOR	Cholesterol
atorvastatin 20mg	LIPITOR	Cholesterol
atorvastatin 40mg	LIPITOR	Cholesterol
ezetimibe	ZETIA® 10MG*	Cholesterol
fenofibrate 54mg	TRICOR	Cholesterol
gemfibrozil 600mg	LOPID	Cholesterol
lovastatin 20mg	MEVACOR	Cholesterol
lovastatin 40mg	MEVACOR	Cholesterol
niacin er 1000mg	NIASPAN	Cholesterol
niacin er 500mg	NIASPAN	Cholesterol
rosuvastatin 10mg	CRESTOR	Cholesterol
simvastatin 10mg	ZOCOR	Cholesterol



simvastatin 20mg	ZOCOR	Cholesterol
simvastatin 40mg	ZOCOR	Cholesterol
dulaglutide 0.75mg/ml	TRULICITY	Diabetes
empaglifozin/metformin 12.5/1000mg	JARDIANCE	Diabetes
empaglifozin/metformin 12.5/500mg	JARDIANCE	Diabetes
empaglifozin/metformin 5/1000mg	JARDIANCE	Diabetes
glimepiride 2mg	AMARYL	Diabetes
glimepiride 4mg	AMARYL	Diabetes
glipizide 10mg	GLUCOTROL	Diabetes
glipizide 5mg	GLUCOTROL	Diabetes
glipizide er 5mg	GLUCOTROL ER	Diabetes
glyburide 6mg	MICRONASE	Diabetes
insulin aspart	NOVOLOG FLEXPEN (100UNITS/ML)	Diabetes
insulin degludec injection	TRESIBA PEN (200UNITS/ML)	Diabetes
insulin glargine injection	LANTUS SOLOSTAR PEN (100UNITS/ML)	Diabetes
insulin glargine injection	LANTUS VIALS (100UNITS/ML)	Diabetes
insulin glargine injection	TOUJEO (300UNITS/ML)	Diabetes
insulin lispro	HUMALOG VIALS (100UNITS/ML)	Diabetes
metformin 1000mg	GLUCOPHAGE	Diabetes
metformin 500mg	GLUCOPHAGE	Diabetes
metformin 850mg	GLUCOPHAGE	Diabetes
metformin er 500mg	GLUCOPHAGE XR	Diabetes
metformin er 750mg	GLUCOPHAGE XR	Diabetes
pioglitazone 15mg	ACTOS	Diabetes
pioglitazone 30mg	ACTOS	Diabetes
sitagliptin 100mg	JANUVIA® 100MG	Diabetes
sitagliptin 50mg	JANUVIA® 50MG	Diabetes
sitagliptin/metformin hci extended- release 100/1000mg	JANUMET® XR 100/1000MG	Diabetes
sitagliptin/metformin hci extended- release 50/1000mg	JANUMET® XR 50/1000MG	Diabetes
sitagliptin/metformin hydrochloride 50/1000mg	JANUMET® 50/1000MG	Diabetes
dicyclomine 20mg	BENTYL	Gastrointestinal (GI)
dicyclomine hcl 20mg	BENTYL	Gastrointestinal Health
famotidine 20mg	PEPCID	Gastrointestinal Health
lansoprazole 30mg	PREVACID	Gastrointestinal Health
omeprazole 20mg	PRILOSEC	Gastrointestinal Health
omeprazole dr 20 mg	PRILOSEC	Gastrointestinal Health
oxybutynin er 5mg	DITROPAN XL	Gastrointestinal Health



pantoprazole dr 40mg	PROTONIX	Gastrointestinal Health
ranitidine 150mg	ZANTAC	Gastrointestinal Health
allopurinol 100mg	ZYLOPRIM	Gout
allopurinol 300mg	ZYLOPRIM	Gout
uloric (febuxostat) 40mg	ULROIC	Gout
rizatriptan benzoate orally disintegrating 10mg	MAXALT® MLT ORALLY DISINTEGRATING 10MG	Headache
amiodarone 200mg	CORDARONE	Heart/Blood Pressure
amlodipine 10mg	NORVASC	Heart/Blood Pressure
amlodipine 5 mg	NORVASC	Heart/Blood Pressure
atenolol 25mg	TENORMIN	Heart/Blood Pressure
atenolol 50mg	TENORMIN	Heart/Blood Pressure
atenolol chlorthalidone 100/25mg	TENORETIC	Heart/Blood Pressure
carvedilol 12.5mg	COREG	Heart/Blood Pressure
carvedilol 25mg	COREG	Heart/Blood Pressure
carvedilol 3.125mg	COREG	Heart/Blood Pressure
carvedilol 6.25mg	COREG	Heart/Blood Pressure
chlorthalidone 25mg	HYGROTON	Heart/Blood Pressure
cilostazol 100mg	PLETAL	Heart/Blood Pressure
clonidine 0.1mg	CATAPRES	Heart/Blood Pressure
clonidine 0.2mg	CATAPRES	Heart/Blood Pressure
clonidine 0.3mg	CATAPRES	Heart/Blood Pressure
clopidogrel 75mg	PLAVIX	Heart/Blood Pressure
digoxin 0.125mg	LANOXIN	Heart/Blood Pressure
digoxin 0.25mg	LANOXIN	Heart/Blood Pressure
diltiazem 120mg	CARDIZEM	Heart/Blood Pressure
diltiazem 60mg	CARDIZEM	Heart/Blood Pressure
diltiazem er 120mg	CARDIZEM ER	Heart/Blood Pressure
enalapril 10mg	VASOTEC	Heart/Blood Pressure
enalapril 20mg	VASOTEC	Heart/Blood Pressure
enalapril 5mg	VASOTEC	Heart/Blood Pressure
furosemide 20mg	LASIX	Heart/Blood Pressure
furosemide 40 mg	LASIX	Heart/Blood Pressure
furosemide 80 mg	LASIX	Heart/Blood Pressure
hydralazine 100mg	APRESOLINE	Heart/Blood Pressure
hydralazine 25mg	APRESOLINE	Heart/Blood Pressure
hydralazine 50mg	APRESOLINE	Heart/Blood Pressure
hydrochlorothiazide 12.5mg	MICROZIDE	Heart/Blood Pressure
hydrochlorothiazide 25mg	DIURIL	Heart/Blood Pressure
irbesartan 150mg	AVAPRO	Heart/Blood Pressure
irbesartan 300mg	AVAPRO	Heart/Blood Pressure
isosorbide dinitrate 20mg	DILATRATE	Heart/Blood Pressure



isosorbide mononitrate 20mg	ISMO	Heart/Blood Pressure
isosorbide mononitrate 30mg	ISMO	Heart/Blood Pressure
isosorbide mononitrate er 30mg	IMDUR	Heart/Blood Pressure
lisinopril 10mg	ZESTRIL	Heart/Blood Pressure
lisinopril 20mg	ZESTRIL	Heart/Blood Pressure
lisinopril 40mg	ZESTRIL	Heart/Blood Pressure
lisinopril 5mg	ZESTRIL	Heart/Blood Pressure
losartan 100mg	COZAAR	Heart/Blood Pressure
losartan 50mg	COZAAR	Heart/Blood Pressure
metoprolol succinate 100mg	TOPROL-XL	Heart/Blood Pressure
metoprolol succinate 25mg	TOPROL-XL	Heart/Blood Pressure
metoprolol succinate 50mg	TOPROL-XL	Heart/Blood Pressure
metoprolol tartrate 100mg	LOPRESSOR	Heart/Blood Pressure
metoprolol tartrate 25 mg	LOPRESSOR	Heart/Blood Pressure
metoprolol tartrate 50mg	LOPRESSOR	Heart/Blood Pressure
nifedipine 10mg	PROCARDIA	Heart/Blood Pressure
nifedipine er 30mg	PROCARDIA XL	Heart/Blood Pressure
nifedipine er 60mg	PROCARDIA XL	Heart/Blood Pressure
nitroglycerin 0.4mg tabs	NITROSTAT	Heart/Blood Pressure
prazosin 1mg	MINIPRESS	Heart/Blood Pressure
prazosin 5mg	MINIPRESS	Heart/Blood Pressure
propranolol 20mg	INDERAL	Heart/Blood Pressure
propranolol 40mg	INDERAL	Heart/Blood Pressure
sotalol 120mg	BETAPACE	Heart/Blood Pressure
spironolactone 25mg	ALDACTONE	Heart/Blood Pressure
spironolactone 50mg	ALDACTONE	Heart/Blood Pressure
terazosin 10mg	HYTRIN	Heart/Blood Pressure
terazosin 2mg	HYTRIN	Heart/Blood Pressure
terazosin 5mg	HYTRIN	Heart/Blood Pressure
triamterene w/hctz 37.5/25mg	DYAZIDE	Heart/Blood Pressure
verapamil 120mg	CALAN	Heart/Blood Pressure
verapamil er 120mg	CALAN SR	Heart/Blood Pressure
verapamil er 180mg	CALAN SR	Heart/Blood Pressure
verapamil er 240mg	CALAN SR	Heart/Blood Pressure
warfarin 1mg	COUMADIN	Heart/Blood Pressure
warfarin 2mg	COUMADIN	Heart/Blood Pressure
warfarin 5mg	COUMADIN	Heart/Blood Pressure
finasteride 5mg	PROSCAR	Men's Health
terbinafine 250mg	LAMISIL	Men's Health
amitriptyline 10mg	ELAVIL	Mental Health
amitriptyline 25mg	ELAVIL	Mental Health



amitriptyline 50 mg	ELAVIL	Mental Health
aripiprazole 10mg	ABILIFY	Mental Health
benztropine 1mg	COGENTIN	Mental Health
bupropion 150mg xl	WELLBUTRIN XL	Mental Health
bupropion 75mg ir	WELLBUTRIN XL	Mental Health
bupropion sr 100mg	WELLBUTRIN SR	Mental Health
bupropion sr 150mg	WELLBUTRIN SR	Mental Health
bupropion xl 300mg	WELLBUTRIN XL	Mental Health
bupirone 10mg	BUSPAR	Mental Health
bupirone 15mg	BUSPAR	Mental Health
bupirone 5mg	BUSPAR	Mental Health
citalopram 20mg	CELEXA	Mental Health
donepezil 10mg	ARICEPT	Mental health
doxepin hcl 25mg	SINEQUAN	Mental Health
doxepin hcl 50mg	SINEQUAN	Mental Health
duloxetine 20mg	CYMBALTA	Mental Health
duloxetine 30mg	CYMBALTA	Mental Health
duloxetine 60mg	CYMBALTA	Mental Health
escitalopram 10mg	LEXAPRO	Mental Health
escitalopram 20mg	LEXAPRO	Mental Health
fluoxetine 10mg	PROZAC	Mental Health
fluoxetine 20mg	PROZAC	Mental Health
fluoxetine 40mg	PROZAC	Mental Health
haloperidol 2mg	HALDOL	Mental Health
haloperidol 5mg	HALDOL	Mental Health
lithium carbonate 300mg	LITHOBID	Mental Health
lithium carbonate er 300mg	LITHOBID ER	Mental Health
mirtazapine 15 mg	REMORON	Mental Health
mirtazapine 30 mg	REMERON	Mental Health
nortriptyline 25mg	PAMELOR	Mental Health
olanzapine 5mg	ZYPREXA	Mental Health
paroxetine 20mg	PAXIL	Mental Health
paroxetine 20mg	PAXIL	Mental Health
paroxetine 40mg	PAXIL	Mental Health
quetiapine 100mg	SEROQUEL	Mental Health
quetiapine 25mg	SEROQUEL	Mental Health
quetiapine 400mg	SEROQUEL	Mental Health
quetiapine 50mg	SEROQUEL	Mental Health
risperidone 0.25mg	RISPERDAL	Mental health
risperidone 0.5mg	RISPERDAL	Mental Health
risperidone 1mg	RISPERDAL	Mental health



risperidone 4mg	RISPERDAL	Mental Health
sertraline 100mg	ZOLOFT	Mental Health
sertraline 50mg	ZOLOFT	Mental Health
trazodone 100mg	DESYREL	Mental Health
trazodone 150mg	DESYREL	Mental Health
trazodone 50mg	DESYREL	Mental Health
venlafaxine er (capsules) 75mg	EFFEXOR ER	Mental health
venlafaxine er capsules 150mg	EFFEXOR ER	Mental Health
venlafaxine er capsules 37.5mg	EFFEXOR ER	Mental Health
cyclobenzaprine 10mg	FLEXERIL	Muscle
meclizine 25mg	ANTIVERT	Nausea
metoclopramide 10mg	REGLAN	Nausea
ondansetron 4mg	ZOFRAN	Nausea
ondansetron 4mg odt	ZOFRAN ODT	Nausea
ondansetron 8mg	ZOFRAN	Nausea
prochlorperazine 10mg	COMPazine	Nausea
carbamazepine 200mg	TEGRETOL	Neurology
carbamazepine er 200mg	CARBATROL ER	Neurology
divalproex sodium er 250mg	DEPAKOTE ER	Neurology
divalproex sodium er 500mg	DEPAKOTE ER	Neurology
gabapentin 100mg	NEURONTIN	Neurology
gabapentin 300mg	NEURONTIN	Neurology
gabapentin 600mg tabs	NEURONTIN	Neurology
gabapentin 800mg tabs	NEURONTIN	Neurology
lamotrigine 100mg	LAMICTAL	Neurology
lamotrigine 150mg	LAMICTAL	Neurology
levetiracetam 500mg	KEPRA	Neurology
oxcarbazepine 600mg	TRILEPTAL	Neurology
phenytoin er 100mg	DILANTIN	Neurology
pramipexole 0.25mg	MIRAPEX	Neurology
ropinirole 0.5	REQUIP	Neurology
sumatriptan 100mg	IMITREX	Neurology
sumatriptan 25mg	IMITREX	Neurology
sumatriptan 50mg	IMITREX	Neurology
topiramate 100mg	TOPAMAX	Neurology
topiramate 200mg	TOPAMAX	Neurology
topiramate 25mg	TOPAMAX	Neurology
topiramate 50mg	TOPAMAX	Neurology
zonisamide 100mg	ZONEGRAN	Neurology
zonisamide 25mg	ZONEGRAN	Neurology
brimonidine 0.2%	ALPHAGAN	Ophthalmic



ciprofloxacin 0.3%	CIPRO	Ophthalmic
cromolyn 4%	OPTICROM	Ophthalmic
dorzolamide/timolol 22.3/6.8	COSOPT	Ophthalmic
ofloxacin 0.3%	OCUFLEX	Ophthalmic
olopatadine 0.1%	PATANOL	Ophthalmic
polymyxin b/trimethoprim	TRIPLE ANTIBIOTIC	Ophthalmic
prednisolone 1%	PRED FORTE	Ophthalmic
timolol 0.5%	TIMOPTIC	Ophthalmic
acetaminophen 325mg	TYLENOL	Pain/Arthritis
acetaminophen 500mg	TYLENOL	Pain/Arthritis
aspirin ec 81mg	BAYER	Pain/Arthritis
azathioprine 50mg	IMURAN	Pain/Arthritis
celecoxib 100mg	CELEBREX	Pain/Arthritis
celecoxib 200mg	CELEBREX	Pain/Arthritis
cyclobenzaprine 10mg	FLEXERIL	Pain/Arthritis
diclofenac gel 1%	VOLTAREN	Pain/Arthritis
diclofenac gel 3%	SOLARAZE	Pain/Arthritis
hydroxychloroquine 200mg	PLAQUENIL	Pain/Arthritis
ibuprofen 600mg	ADVIL	Pain/Arthritis
ibuprofen 800mg	ADVIL	Pain/Arthritis
indomethacin 25mg	INDOCIN	Pain/Arthritis
indomethacin 50mg	INDOCIN	Pain/Arthritis
meloxicam 7.5mg	MOBIC	Pain/Arthritis
methotrexate 2.5mg	TREXALL	Pain/Arthritis
naproxen 375mg	NAPROSYN	Pain/Arthritis
naproxen 500mg	NAPROSYN	Pain/Arthritis
naproxen 550mg	NAPROSYN	Pain/Arthritis
sulfasalazine dr 500mg	AZULFIDINE	Pain/Arthritis
nicotine 14mg patch	NICOTROL	Smoking cessation
nicotine 21mg patch	NICOTROL	Smoking cessation
nicotine 2mg gum	NICORETTE GUM	Smoking cessation
nicotine 4mg gum	NICORETTE GUM	Smoking cessation
prednisone 10mg	DELTASONE	Steroid
prednisone 1mg	DELTASONE	Steroid
prednisone 20mg	DELTASONE	Steroid
prednisone 5mg	DELTASONE	Steroid
ferrous sulfate 325mg	IRON	Supplement
sodium bicarbonate 10g	ZEGERID	Supplement
levothyroxine 100mcg	SYNTHROID	Thyroid
levothyroxine 112mcg	SYNTHROID	Thyroid
levothyroxine 125mcg	SYNTHROID	Thyroid



levothyroxine 137mcg	SYNTHROID	Thyroid
levothyroxine 150mcg	SYNTHROID	Thyroid
levothyroxine 175mcg	SYNTHROID	Thyroid
levothyroxine 200mcg	SYNTHROID	Thyroid
levothyroxine 50mcg	SYNTHROID	Thyroid
levothyroxine 75mcg	SYNTHROID	Thyroid
levothyroxine 88mcg	SYNTHROID	Thyroid
methimazole 10mg	TAPAZOLE	Thyroid
methimazole 5mg	TAPAZOLE	Thyroid
tamsulosin 0.4 mg	FLOMAX	Urinary
folic acid 1mg	FOLIC ACID	Vitamins, electrolytes, dietary supplements
potassium chloride er 10meq	K-DUR	Vitamins, electrolytes, dietary supplements
potassium chloride er 20meq	K-DUR	Vitamins, electrolytes, dietary supplements
potassium chloride 10meq	K-DUR	Vitamins, electrolytes, dietary supplements
potassium chloride 20meq	K-DUR	Vitamins, electrolytes, dietary supplements
vitamin d 50,000 iu	VITAMIN D3	Vitamins, electrolytes, dietary supplements
estradiol 0.5mg	ESTRACE	Women's Health
letrozole 2.5mg	FEMARA	Women's health
medroxyprogesterone 2.5mg	PROVERA	Women's health
tamoxifen 20mg	NOLVADEX	Women's health

[UPDATED JUNE 2018]

*QUANTITIES VARY, PLEASE CALL FIRST

**SPECIAL ORDER MEDICATION, PLEASE ALLOW AT LEAST A WEEK FOR SHIPMENT

